DH 772

ILLUSTRATED PARTS BREAKDOWN

UNIT 1

Edizione 2013

Rev. A

Www.serviscentrum.cz
+420 607 607 077

info@serviscentrum.cz




DH 772 PARTS LIST
Key no.| Partno.| Description q'ty Key no.| Partno.| Description q'ty
1 S/IR | WATER TANK PANEL 1 33 S/IR | BACK SIDE 1
2 | 4512.533 HINGE 2 24 s | TRINE WIRE 1

3 S/IR | FRONT FACEPLATE 1 CONNECTION
4 | 4512.580 FILTER NET 1 35 | 4512.55¢8 ?E;Egg; TSUEF’{\‘S(;ENSOR 1
5 | 4512.551] HUMIDITY SENSOR 1 36 SIR | LEAD BUSHING 1
6 S/IR HEAT EXCHANGER 1 - SR WATER COLLECTION 1
7 S/R | ELECTRIC BOX BASE 1 PLATE
8 S/IR | BOLT ST4x12 55 38 S/R | LOW VOLTAGE TUBE 1 1
AIR OUTLET TRINE CONNECTION
v 39 SIR 1
9 | 4512.564 L OTECTION NET 1 TUBE
10 S/IR | BOLT ST3x8 4 40 S/R | HIGH VOLTAGE TUBE 2 1
11 | 4512.583 DISPLAY PANEL 1 41 S/IR | HOT GAS 1
12 S/IR | TOP COVER 1 42 S/R | CAPILLARY TUBE 1
13 | 4512.567 HANDLE 2 43 S/R | HIGH VOLTAGE TUBE 1 1
14 | 4512.534 HOUR COUNTER 1 44 S/R | BOTTOM PLATE 1
15 | 4512.529 FILM 1 45 | 4032.094 WHEEL 2
16 S/IR | BOLT M6x40 8 46 | 4512.582PIN 6
17 4512.574 HANDLE FRAME 1 47 4512.535 LEG WASHER 2
18 | 4512.581 CONTROLLER 1 48 | 4512.576 FOOT FRAME 1
19 sr | CONTROL PANNEL 4 49 S/R | BOLT M6x40 8
SUPPORT 50 | 4512.577 SHAFT 1
20 S/R | CAPACITOR HOOP 1 51 S/IR | WATER TANK FLAKE 2
21 | 4512.56¢ SSE /ﬁg(')I/OR (MOTOR) 1 52 | 4512.578 WATER TANK 1
CAPACITOR 53 | 4512.579 WATER TUBE 1
22 | 4512.57Q (COMPRESSOR) 1 54 S/R | FACED WASHER M8 3
35UF/450V 55 S/IR | NUT M8 3
23 S/IR MIDDLE SPACER PANEL 1 56 4512.573 COMPRESSOR 1
24 | 4512.553 NUT M8 3 57 sjr |DEFROST CONNECTION 1
25 | 4512.556 ELASTIC WASHER M8 3 TUBE
26 | 4512.557 FACED WASHER M8 3 58 SR Egm;%#?w UBE 1
27 | 4512.563 FAN BLADE 1 TRINE CONNECTION
28 S/R | HELICOID COVER 1 59 SR | 1UBET 1
29 4512.564 MOTOR 50W 1 60 SR TRINE CONNECTION 1
30 S/IR | POWER CORD 1 TUBE II
a1 sr | ROUND WIRE 1 61 S/R | AIR INLET TUBE Il 2
PROTECTION®10 62 S/IR | FIXATION 1
32 | 4512.575 CABLE BOBBIN 2

S/R = Parts available on special request only



	Strona 1

